
REPLACEMENT PARTS

Stock # Description Includes
DTXC3315 ......CC-5000 380 Motor ................................... 65 x 1pc
DTXC6161 ......Antenna Tube .......................................... 66 x 5pcs
DTXC6168 ......Wheel Shaft Set ...................................... 36 x 2pcs
DTXC6169ST ...Axle Tube/Gearbox Set ................ 18, 19, 20 x 1pc,
DTXC6274 ......5.8mm Ball  ........................................... 14 x 10pcs
DTXC6312ST ...Battery Tray ................................................. 2 x 1pc
DTXC6313ST ...Battery Strap ............................................... 3 x 1pc
DTXC6467ST ...Body Mount ............................................... 5 x 2pcs
DTXC6577 ......Body Painted Green/Tan w/Decal .................. x 1pc
DTXC6578 ......Body Painted Blue/Gray w/Decal ................... x 1pc
DTXC6579 ......Body Painted Red/Gray w/Decal .................... x 1pc
DTXC6580 ......Body Painted Orange/Gray w/Decal............... x 1pc
DTXC6581 ......Body Painted Brown/Tan w/Decal .................. x 1pc 
DTXC6582 ......Body Painted Blue/Cyan w/Decal ................... x 1pc
DTXC6843 ......Bumper Set ........................46, 47 x 1pc, 48 x 3pcs
DTXC6977 ......Chassis Plate .............................................. 1 x 1pc
DTXC7210 ......Counter Gear ............................................ 24 x 1pc
DTXC7220 ......Counter Gear Shaft ................................. 29 x 2pcs
DTXC7331 ......Decal Set .......................................................  x 1pc
DTXC7483 ......Dogbone  ................................................. 35 x 2pcs
DTXC7960ST ...Bushing Guide ......................................... 32 x 4pcs
DTXC8083 ...... Idler Gear .................................................. 25 x 1pc
DTXC8084 ...... Idler Gear Shaft ....................................... 30 x 2pcs
DTXC8155 ......Kingpin Bushing  ..................................... 38 x 8pcs
DTXC8229ST ...Knuckle Set ......................................... 21, 22 x 1pc
DTXC8243 ......Main Gear 45T .......................................... 26 x 1pc
DTXC8244 ......Main Gear Shaft ...................................... 31 x 2pcs
DTXC8248 ......Output Joint Set ...................................... 33 x 2pcs
DTXC8260 ......Motor Mount ........................................ 27, 28 x 1pc
DTXC8344 ......Pinion Gear 11T ........................................ 23 x 1pc
DTXC8805ST ...Servo Mount Set ................................. 40, 41 x 1pc
DTXC8848ST ...Servo Saver Set ...................... 42, 43, 44, 45 x 1pc
DTXC8930 ......Shaft Pin 2x11mm ................................... 34 x 6pcs 
DTXC8965 ......Shock Body ............................................. 52 x 2pcs
DTXC8966ST ...Shock Parts Set ............................... 54, 55, 56, 57, 
  58, 60 x 4pcs
DTXC8967ST ...Shock Bushing  ....................................... 16 x 4pcs
DTXC8968ST ...Shock Mount Spacer ............................... 17 x 4pcs
DTXC8969ST ...Upper Shock Mount ................................ 15 x 4pcs
DTXC9040 ......Shock O-Ring .......................................... 59 x 8pcs
DTXC9112 ......Shock Spring (Medium, Yellow) ............... 64 x 2pcs
DTXC9177 ......Shock Shaft ............................................. 67 x 2pcs
DTXC9181 ......Shock Cap ............................................... 53 x 4pcs
DTXC9182 ......Shock Diaphragm .................................... 61 x 4pcs
DTXC9459 ......Steering Extension Post ............................ 39 x 1pc
DTXC9502 ......Suspension Linkage Mount A ..................... 4 x 1pc
DTXC9503 ......Suspension Linkage Rod A (102mm) ....... 6 x 4pcs
DTXC9504ST ...Suspension Linkage Rod B (103.5mm) .... 7 x 4pcs
DTXC9505ST ...Steering Rod C (121.5mm) ....................... 8 x 2pcs
DTXC9506ST ...Steering Linkage Rod D (87.7mm)............ 9 x 2pcs
DTXC9507ST ...Suspension Linkage Mount B ................. 10 x 2pcs
DTXC9508ST ...Suspension Linkage Flanged Bushing .... 11 x 6pcs
DTXC9509ST ...Suspension Linkage Spacer A (Thin) ...... 12 x 6pcs
DTXC9510ST ...Suspension Linkage Spacer B (Thick) .... 13 x 4pcs
DTXC9630 ......Tire Set .............................................. 50, 51 x 2pcs
DTXC9904 ......Wheel Hex 13mm .................................... 37 x 4pcs
DTXC9915 ......Wheel Gray ............................................. 49 x 2pcs
DTXM1280 .....ESC-15K Dual Motor/Battery ESC ............ 63 x 1pc
DTXM6000 .....Y-Harness (Futaba plug) ........................... 62 x 1pc
DTXZ1123 ...... Instruction Manual .......................................... x 1pc

Hardware
DTXC6443 ......Body Clip .................................................. M x 6pcs
DTXC6874 ......10x15mm Bushing ....................................A x 6pcs
DTXC6875 ......5x11mm Bushing ......................................B x 6pcs
DTXC6876 ......3x6mm Bushing ........................................C x 6pcs
DTXC7630 ......2mm E-Clip .............................................E x 10pcs
DTXC7632 ......1.5mm E-Clip ..........................................D x 16pcs
DTXC8240 ......3mm Nylon Insert Locknut ......................K x 10pcs
DTXC8660 ......3x3mm Set Screw ..................................W x 10pcs
DTXC8661 ......3x10mm Set Screw ...................................X x 6pcs
DTXC8682 ......2.6x20mm Round Head Screw .................R x 6pcs
DTXC8683 ......2.6x20mm Flat Head Shoulder Screw ...... T x 4pcs
DTXQ0203 ......2.6x10mm Round Head S/T Screw ...........U x 5pcs
DTXQ0207 ......3x10/12mm Rnd Head S/T Screw ... GG,HH x 5pcs
DTXQ0231 ......2.6x10mm Flat Head S/T Screw ...............V x 5pcs
DTXQ0251 ......2x10mm Round Head Screw ....................N x 5pcs
DTXQ0253 ......2.6x8/10mm Round Head Screw ......... Q, P x 5pcs
DTXQ0255 ......3x8/10mm Round Head Screw ............. Y, Z x 5pcs
DTXQ0257 ......3x30mm Round Head Screw ..................FF x 5pcs
DTXQ0263 ......3x10mm Pan Head Screw ...................... AA x 5pcs
DTXQ0265 ......3x15/18mm Pan Head Screw ..........CC, DD x 5pcs
DTXQ0267 ......3x28mm Pan Head Screw ...................... EE x 5pcs
DTXQ0271 ......2.6x8mm Flat Head Screw ...................... JJ x 5pcs
DTXQ0273 ......3x10mm Flat Head Screw ...................... BB x 5pcs
DTXQ0422 ......2.6mm Nylon Insert Locknut ..................... J x 5pcs
DTXQ0424 ......4mm Nylon Insert Locknut ........................ L x 5pcs
DTXQ0501 ......2.6mm Washer ....................................... G x 10pcs
DTXQ0503 ......4mm Washer ...........................................H x 10pcs
DTXQ0525 ......4mm E-Clip ............................................. F x 10pcs

To order replacement parts or to send your model in for repairs 
covered under warranty, you should send your model to DuraTrax’s 

authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Suite 1, Champaign, Illinois 61822

Phone: (217) 398-0007  9:00 a.m. - 5:00 p.m. Central Time M-F
E-Mail: hobbyservices@hobbico.com

ST indicates Stress-Tech™ part



1.5mm E-Clip D 2.6mm Washer G 2.5mm Shaft 34

3x3mm Set Screw W

3x10mm Set Screw X

2.6x20mm
Shoulder Screw T

2x10mm R/H Screw N

2.6x8mm F/H Screw JJ

3x10mm F/H Screw BB

3x10mm P/H Screw AA

3x15mm P/H Screw CC

3x18mm P/H Screw DD

3x28mm P/H Screw EE

2.6x10mm F/H
S/T Screw V

4mm Washer H

5.8mm Ball 14

2.6mm Lock Nut J

3mm Lock Nut K

4mm Lock Nut L

2.6x10mm R/H S/T Screw U

3x10mm R/H S/T Screw GG

3x12mm R/H S/T Screw HH

2mm E-Clip E

4mm E-Clip F

3x6mm Bushing C

5x11mm Bushing B

10x15mm Bushing A

2.6x8mm R/H Screw P

2.6x20mm R/H Screw R

3x8mm R/H Screw Y

3x10mm R/H Screw Z

3x30mm R/H Screw FF

Optional Parts

Hardware Chart

DTXC1099 ..........Ball Bearing Set
DTXC3317 ..........CC-8500 Motor 380 Sized
DTXC3318 ..........CC-11000 Motor 380 Sized
DTXC6167 ..........Axle Tube / Gearbox Graphite Pattern
DTXC6279 ..........Graphite Pattern Battery Mount Set
DTXC6314 ..........Battery Tray - Graphite Pattern
DTXC6315 ..........Graphite Battery Strap w/ Alum Antenna Mount
DTXC6468 ..........Body Mount Blue Aluminum (4)
DTXC6842 ..........Bumper Mount - Graphite Pattern (2)
DTXC6976 ..........Graphite Chassis Plate
DTXC7211 ...... Counter Gear Metal 
DTXC7292 ...... CV Drive Shaft (2)
DTXC8089 ...... Idler Gear Metal
DTXC8230 ..........Blue Aluminum Knuckle Arm (2)
DTXC8241 ..........Steel Main Gear Output Joint (2)
DTXC8271 ..........Motor Mount Set Blue Aluminum (2)
DTXC8955 ..........Suspension Linkage Spacer (Thin) Blue Aluminum
DTXC8956 ..........Suspension Linkage Spacer (Thick) Blue Aluminum

DTXC8957 ..........Suspension Linkage Flanged Bushing Blue Aluminum (8)
DTXC8958 ..........Shock Bushing Blue Aluminum (4)
DTXC8959 ..........Shock Mount Spacer Blue Aluminum (4)
DTXC8963 ..........Shock Mount Upper Blue Aluminum (2)
DTXC9156 ..........Shock Spring (Green, Firm)
DTXC9157 ..........Shock Spring (Blue, Extra Firm)
DTXC9458 ..........Rear Steering Extension Post Blue Aluminum
DTXC9489 ..........Suspension Link A Bent Blue Alum Turnbuckle (4)
DTXC9491 ..........Suspension Link A Blue Aluminum Turnbuckle (4)
DTXC9492 ..........Suspension Link B Blue Aluminum Turnbuckle (4)
DTXC9493 ..........Suspension Link C Blue Aluminum Turnbuckle (2)
DTXC9494 ..........Suspension Link D Blue Aluminum Turnbuckle (2)
DTXC9499 ..........Suspension Linkage Mount B Graphite Pattern (2)
DTXC9500 ..........Suspension Linkage Mount A - Graphite Pattern
DTXC9912 ..........Wheel Hex Blue Anodized Aluminum (4)
DTXC9916 ..........Black Wheel (2)
DTXC9917 ..........Graphite Pattern Wheel (2)
DTXC9918 ..........Chrome Wheel (2)
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This parts list shows the key number, part description and 
parts bag stock number for ordering. If there are multiple 
stock numbers listed, that particular part is available in sev-
eral places. Refer to the replacement parts bag list for the 
contents of each parts bag.

# ITEM DESCRIPTION ..........AVAILABLE IN STOCK #
1 Chassis Plate ............................................. DTXC6977
2 Battery Tray ................................................ DTXC6312
3 Battery Strap .............................................. DTXC6313
4 Suspension Linkage Mount A ..................... DTXC9502
5 Body Mount ................................................ DTXC6467
6 Suspension Linkage Rod A (102mm) ......... DTXC9503
7 Suspension Linkage Rod B (103.5mm) ...... DTXC9504
8 Steering Linkage Rod C (121.5mm) ........... DTXC9505
9 Steering Linkage Rod D (87.7mm) ............. DTXC9506
10 Suspension Linkage Mount B ..................... DTXC9507
11 Suspension Linkage Flanged Bushing ....... DTXC9508
12 Suspension Linkage Spacer A (Thin) ......... DTXC9509
13 Suspension Linkage Spacer B (Thick) ....... DTXC9510
14 5.8mm Ball ................................................. DTXC6274
15 Upper Shock Mount .................................... DTXC8969
16 Shock Bushing............................................ DTXC8967
17 Shock Mount Spacer .................................. DTXC8968
18 Upper Axle Tube / Gear Box  ...................... DTXC6169
19 Lower Axle Tube / Gear Box ....................... DTXC6169
20 Gear Box Cover .......................................... DTXC6169
21 Steering Knuckle (Left) ............................... DTXC8229
22 Steering Knuckle (Right) ............................ DTXC8229
23 Pinion Gear 11 Tooth .................................. DTXC8344
24 Counter Gear 36T / 14T ............................. DTXC7210
25 Idler Gear 34T / 12T ................................... DTXC8083
26 Main Gear 45 Tooth .................................... DTXC8243
27 Motor Mount A ............................................ DTXC8260
28 Motor Mount B  ........................................... DTXC8260
29 Counter Gear Shaft .................................... DTXC7220
30 Idler Gear Shaft .......................................... DTXC8084
31 Main Gear Shaft ......................................... DTXC8244
32 Bushing Guide ............................................ DTXC7960
33 Main Gear Output Joint .............................. DTXC8248
34 2x11mm Shaft Pin ...................................... DTXC8930
35 Dogbone  .................................................... DTXC7483
36 Axle / Wheel Shaft ...................................... DTXC6168
37 Wheel Hex 13mm ....................................... DTXC9904
38 Kingpin Bushing ......................................... DTXC8155
39 Steering Extension Post ............................. DTXC9459
40 Servo Tray ................................................... DTXC8805
41 Servo Mounting Block ................................ DTXC8805
42 Servo Saver Adapter .................................. DTXC8848
43 Servo Saver Ring ....................................... DTXC8848
44 Servo Saver Arm ........................................ DTXC8848
45 Servo Saver Bushing .................................. DTXC8848
46 Bumper Mount A (Short) ............................ DTXC6843
47 Bumper Mount B (Long) ............................. DTXC6843
48 Bumper Bar ................................................ DTXC6843
49 Wheel (Gray) .............................................. DTXC9915
50 Foam Tire Insert ......................................... DTXC9630
51 Tire ............................................................. DTXC9630
52 Shock Body ................................................ DTXC8965
53 Shock Cap .................................................. DTXC9181
54 Shock Seal Retainer ................................... DTXC8966
55 Shock Piston............................................... DTXC8966
56 Upper Shock Spring Retainer ..................... DTXC8966

57 Lower Shock Spring Retainer ..................... DTXC8966
58 Shock End .................................................. DTXC8966
59 Shock O-Ring ............................................. DTXC9040
60 O-Ring Spacer ............................................ DTXC8966
61 Shock Diaphragm ....................................... DTXC9182
62 Y-Harness  ..................................................DTXM6000
63 ESC-15K Dual Motor / Battery ESC ...........DTXM1280
64 Shock Spring (Yellow / Med) ....................... DTXC9112
65 CC-5000 Motor  .......................................... DTXC3315
66 Antenna Tube ............................................. DTXC6161
67 Shock Shaft ................................................ DTXC9177

HARDWARE

A 10x15mm Bushing ...................................... DTXC6874
B 5x11mm Bushing ........................................ DTXC6875
C 3x6mm Bushing .......................................... DTXC6876
D 1.5mm E-Clip .............................................. DTXC7632
E 2mm E-Clip ................................................. DTXC7630
F 4mm E-Clip .................................................DTXQ0525
G 2.6mm Washer ...........................................DTXQ0501
H 4mm Washer ..............................................DTXQ0503
J 2.6mm Nylon Insert Locknut .......................DTXQ0422
K 3mm Nylon Insert Locknut .......................... DTXC8240
L 4mm Nylon Insert Locknut ..........................DTXQ0424
M Body Clip .................................................... DTXC6443
N 2x10mm Round Head Machine Screw .......DTXQ0251
P 2.6x8mm Round Head Machine Screw ......DTXQ0253
R 2.6x20mm Round Head Machine Screw .... DTXC8682
T 2.6x20mm Flat Head Shoulder Screw ........ DTXC8683
U 2.6x10mm Round Head S/T Screw ............DTXQ0203
V 2.6x10mm Flat Head S/T Screw.................DTXQ0231
W 3x3mm Set Screw ...................................... DTXC8660
X 3x10mm Set Screw .................................... DTXC8661
Y 3x8mm Round Head Machine Screw .........DTXQ0255
Z 3x10mm Round Head Machine Screw .......DTXQ0255
AA 3x10mm Pan Head Machine Screw ...........DTXQ0263
BB 3x10mm Flat Head Machine Screw............DTXQ0273
CC 3x15mm Pan Head Machine Screw ...........DTXQ0265
DD 3x18mm Pan Head Machine Screw ...........DTXQ0265
EE 3x28mm Pan Head Machine Screw ...........DTXQ0267
FF 3x30mm Round Head Machine Screw .......DTXQ0257
GG 3x10mm Round Head S/T Screw ...............DTXQ0207
HH 3x12mm Round Head S/T Screw ...............DTXQ0207
JJ 2.6x8mm Flat Head Machine Screw...........DTXQ0271



Other Accessories Available From DuraTrax

7.2V 1400mAh Battery
DTXC2185

Axle Tube/Gearbox 
Graphite Pattern

DTXC6167

Tire Glue
DTXR2000, Thin
DTXR2002, Med

Onyx 240 Charger
DTXP4240

Lead Weight
GPMQ4485

Long Nose Pliers
DTXR0300

For more optional parts and accessories, contact your hobby dealer or www.duratrax.com

Ultimate Driver Set
DTXR0183

Blue Aluminum 
Knuckle Arm (2)

DTXC8230

Suspension Link A
Bent Blue Alum Turnbuckle (4)

DTXC9489

Suspension Link A
Blue Aluminum Turnbuckle (4)

DTXC9491

Suspension Link B
Blue Aluminum Turnbuckle (4)

DTXC9492

Suspension Link C
Blue Aluminum Turnbuckle (2)

DTXC9493

Suspension Link D
Blue Aluminum Turnbuckle (2)

DTXC9494

Graphite Hop-Ups Available for the Cliff Climber

Battery Adapter
DTXC2210


